S LONCINES

LC252B21-1.2Q
LC40ZB21-1.2Q

kR ZA-EVERSION No.: 2011-01
 REAEDNREERLT LONCIN MOTOR CO.,LTD.



JEEENT ( PISTON/CONNECTONGROD )

% ( CRANKSHAFT )

I

%% ( GAS DIDTRIBUTION ADJUSTMENT

00000

RAZE (IGNITORASSY )

{t. ;188 (CARBURETOR)
{9‘
\\\,@

%’




723858 ( AIR CLEANER ASSY )

FEHHEEH ( STARTER SUBASSEMBIY )




SEEEH PISTON/CONNECTONGROD

F5 FAHERS EIHHEWR Description & (Reqd. No.)

No. Part No.

1 130070084-0001 SEERAS RINGSET,PISTON 1

2 130180007-T010 FEATIRRR CONNECTING ROD BOLT 2

3 130150045-0001 EFF BUSHINGRING 1

4 130060036-0001 TEEH OILRING 1

5 130030086-0001 EE PISTON 1

6 380560059-0001 EEHNE CLIP,PISTONPIN 2




#hiH CRANKSHAFT

e EIHES

= a = EHHETH Description & ( Reqd. No. )
No. Part No.

1 130290081-T010 H % (C) CRANKSHAFT 1

2 380620070-0001 X F#E3x2.8x16 KEY,SPECIALWODDRUFF3x2.8x16 1




SEEEH PISTON/CONNECTONGROD

E;: g:ff F EHHEN Description & ( Reqd. No.)
1 500550026-T010 SNEH VALVE 1
2 140020049-T010 MEHAS CAMSHAFT ASSY. 1
3 140400013-T010 HHE SEAL,GUIDE 1
4 140340024-T010 ()Y (M) RE SPRING,VALVE 2
5 140380019-T010 BRI 58 % B RETAINER,VALVESPRING 2
6 140320003-T010 KITAEE ROTATOR,VALVE 2
7 140690008-T010 B LIFTER,VALVE 2




#3484 CRANKCASE

F5 FHARS FHHEER Description #& (Reqd. No.)

No. Part No.
1 281850155-T010 Hlohik BRaR OILSENOR 1
2 110850013-T010 R e T8 WASHER 1
3 110810020-T010 EEEEEACCED) CRANKCASE 1
4 380650333-T010 JHE17x30x6 OIL SEAL17x30x6 1
5 380650340-T010 SHE5x10x4 OIL SEAL5x10x4 1
6 380180100-0001 SELK L BR4EMEx117 BOLT,STUD,IN 2
7 110930001-T010 AT ELESS COVER 2
8 110850008-T010 R FE & T8 WASHER 1
9 110840004-T010 P 5, 8 25 AR COVER 1
10 380140332-0001 NEE L EIEEMEx10 BOLT M5x10 4




H i f4 CRANKCASE

55 FHHES EHHEN Description ¥ & (Reqd. No.)

No. Part No.

11 110800001-T010 RN E ENGINEBASE 1
12 380140040-0005 NEZLHIRRMSx16 BOLT M8x16 4
13 120150154-T010 RELLZHB GASKET,CYLINDER 1
14 120220010-T010 RELEAE SYLINDERCOVER 1
15 380140100-0003 IR M6x35 BOLT M6x35 6
16 270960027-T010 RITE SPARKPLUG 1
17 380140089-0003 124 M6x8 BOLT , FLANGE , 6x8 1
18 281890001-T040 BRI 25 ALART UNIT ,0IL 1
19 106190038-T010 AEKESKE SHROUD COMP 1




#h #4823 COVER

F5 FHHES EDHER Description # & ( Reqd. No.)

No. Part No.

1 110820011-T010 i COVER 1
2 380140024-0006 ANAELHEIRIEM6x28 BOLT M6x28 6
3 110690035-T150 L REp 4 OIL CAP 2
4 380450519-0001 R WASHER,FLAT 1
5 171750007-T010 PR EGFIR4F GOVERNORGEARASSY 1
6 110260025-T040 HUBIRRE OILTRAINBOLT M10X15 2
7 380450514-0001 BURIRE RS WASHER 2
8 380650333-T010 JHE17x30x6 OILSEAL17x30x6 1
9 380630002-0001 RIA IR 6203 BEARING6203 1




#h#§53 COVER

75 THHES EEHER Description & ( Reqd. No. )
No. Part No.
10 380600120-0001 EMH8x12 PIN,DOWEL8x12 1
11 110830022-T010 B R FE B SEALINGGASKET 1
12 171630004-T010 RERE PIN,SPLIT 1
13 381350006-0001 ¥k CLIP,GOVERNORSHAFT 1




N
\~ 4
k# FLY WHEEL COMP
75 ERES EEHER Description & ( Reqd. No. )

No. Part No.

1 270020082-0001 BFIH(ER) FLY WHEEL COMP 1
2 160180010-T010 Hi FAN COOLING 1
3 193590009-T010 B CUP STARTER 1
4 380370049-0001 1

T ERAL(CR) R AM12x1.25

NUT M12x1.25




A XNEE IGNITORASSY.

=1 == Y| =
fi: g;{ff 1? EHGAEM Description & ( Reqd. No. )
1 270920171-T010 BAEE CORD,STOPSWITCH 1
2 270950066-T010 KILENF CAP ASSY NOISE SUPPRESSOR 1
3 380140086-0002 NEEZEIRRMEx22 BOLT M6x22 2




T\
8o @5

1—¥ Q_S

{3488 CARBURETOR

= ——pry——
E;: gpnjf 1? EHGAEM Description & ( Reqd. No. )

1 170020422-0001 {bhEs CARBURETOR 1

2 170160034-T010 omes M4 CARBURETOR'S NOUMENON 1

3 380840463-T010 AREEE GASKET , OIL CUP 1

4 170250025-T010 2FE OIL CUP 1

5 380450547-T010 SRR S GASKET , OIL CUP BOLT 1

6 380140355-T010 BTEERR BOLT, OIL CUP 1

7 172930001-T040 BEEE DRAIN BOLT 1

8 380450577-T040 FaE GASKET , DRAIN BOLT 1

9 170280021-T010 2T FLOAT 1

10 170290018-T010 ZTH PIN , FLOAT 1

11 381150347-T010 EFREE SPRING , VALVE SET 1

12 170180052-T010 s VALVE , FLOAT 1

13 170430001-T010 HRERE R PACKING,INSULATOR 1




{3488 CARBURETOR

= == Y| v =]
E;: gpnjf 1? EHGAEM Description & ( Reqd. No. )
14 170440046-0001 (=B BR(R) R (BR) INSULATIR,CARBURETOR 1
15 170430089-T010 {LmeswE ( 5E=iEREE ) PACKING,CARBURETOR 1
GASKET,AIR CLEANER 1

16

170430084-T010

{LHERF B (=R =R




Z2 3828 AIR CLEANER ASSY

F5 FHAERS EHGEH Description ¥(® ( Reqd. No. )
No. Part No.
1 380370012-0005 128 M5 NUT,FLANGE M5 2
2 180070090-T010 EEREAE COVER,AIRCLEANER 1
3 180100040-T010 PN ELEMENT ASSY.,AIR CLEANER 1
4 180330023-T010 TR ERA INSULATIR,CARBURETOR 1
5 180280009-T010 ZEIRERRE ELBOW COMP.,AIR CLEANER 1
6 380740470-T010 ERE TUBE,BREATHER 1
7 180020323-T010 =IRER AIR CLEANER ASSY 1




i TR\ 4H 4 CONTORL ASSY

F5 FHARS EHGAEM Description & ( Reqd. No. )

No. Part No.

1 171620007-T010 HEZ SHAFT,GOVERNOR ARM 1
2 171590008-T010 SR ROD,GOVERNOR 1
3 171610007-T010 TRINEMHE (HNEB) SPRING,THROTTLE RETURN 1
4 171600009-T010 HERE(EA) SPRING,GOVERNOR 1
5 380250002-0001 Fo 3k S R 4R 4T BOLT, QUADRATE HEAD 1
6 380370048-0001 12/ M6 NUT M6 1
7 171680017-T010 HITBRAES CONTORL ASSY 1
8 380200035-T010 +FAEALIBLT M5x16 BOLT,STUD M5x16 1
9 171710003-T010 P REWR BACK PLATE,DRAGLINE 1




747588 MUFFLER ASSY.

= ——pry——
E;: zpnjf 1? EHGAEM Description & ( Reqd. No. )
1 380180094-0001 FELLIX L IR H M6x56 BOLT,STUD M6x56 2
2 180660053-T010 HESREHR GASKET,MUFFLER 1
3 180690098-T010 HE R MUFFLER COMP. 1
4 380370048-0001 A A EIM6 NUT M6 2
5 180960018-T010 HESRPE Inner Pipe ASSY,Muffler 1
6 180570786-T010 HFEES MUFFLER ASSY. 1




F Rz Y4 STARTER SUBASSEMBIY

= T
E;: 2;;5::1: 1? EHGAEM Description & ( Reqd. No. )

1 193560015-T010 NEFR KNOB , RECOIL STARTER 1

2 193640001-T010 WRgE COVER,REEL,STARTER 1

3 193340022-T010 B ENE SPRING,RECOIL STARTER 1

4 193530007-T010 BTk ROPE 1

5 193520007-T010 NAas REEL,RECOIL STARTER 1

6 381160092-T010 W R EE SPRING,RETURN 2

7 193540006-T010 IR () RATCHER,STARTER 2

8 381150345-T010 PERE SPRING,FRICTION 1

9 193550007-T010 W zh S miR GUIDE,RATCHET 1

10 380020066-T010 S miRkEE R4 SCREW,SETTING 1

11 380140089-0003 NAELEIERM6x8 BOLT M6x8 3

12 193500006-T010 F B EBH STARTER ASSY 1

13 380140001-0006 NAEZEIERMEx12 BOLT M6x12 5




F Rz Y4 STARTER SUBASSEMBIY

= I
E;: zpnjf 1? EHGAEM Description & ( Reqd. No. )
14 160190007-T010 RELERE SHROUD COMP 1
15 271660031-0001 BARFFX SWITCH ASSY.,ENGINE STOP 1
16 160210004-T010 REE COVER COMP.,FAN 1
17 380940346-0001 % ¥k TIE,CABLE 1
18 193490001-T010 FiEEzhdaH RECOIL STARTER COMP. 1




7—6&

#4 TANK COMP.,FUEL

= T
fi: ipnjf 1? EHGAEM Description & ( Reqd. No. )

1 170870039-T040 HEE CAP COMP.,FUEL FILLER 1

2 380750279-0001 JAE4x8x56 TUBE,FUEL4x8x56 1

3 170720001-T040 yeayiicpid il FILTER,FUEL 1

4 170660077-T040 fuepiil-3 JOINT ASSY.,FUEL TANK 1

5 380370048-0001 ANAELMIRRME NUT,FLANGE M6 2

6 170490122-T010 SREEER TANK COMP.,FUEL 1

7 380950188-T040 HEFE CLIP,TUBE 2

8 380140089-0003 NAELEIERM6x8 BOLT,STUD M6x8 1




AR PUMP

= ——pry——
E;: zpnjf 1? EHGAEM Description & ( Reqd. No. )

1 660190008-T850 B PUMP COVER 1

2 380840620-T850 BEE O-RING 160x4 1

3 660830004-T850 IR FE R E WASHER,SEALING 4

4 380190135-T850 AN AEIRET SOCKET HEAD CAP SCREW 4

5 660350009-T850 PR = B4 MACHINERY SEAL 1

6 660200010-T850 KEHE WATER PUMP IMPELLER 1

7 660210008-T850 p b VOLUTE CASING 1

8 380840497-T850 ORZEHE O-RING 1

9 660220008-T850 K HOUSING OF PUMP 1

10 660260008-T850 kR FLANGE, OUTPUT 1

11 380450004-T850 FHE WASHER 6X13X1.2 7

12 380070034-0003 AY=ENY: S BOLT M6X18 4

13 380840671-T850 BE O-RING 2




AR PUMP

F5 FHARS EHGAEM Description & ( Reqd. No. )

No. Part No.

14 660240006-T850 1R PLUG 2
15 660270009-T850 gk &k LINKERM, TUBE 2
16 660280007-T850 HERO TIE-IN, TUBE 2
17 380840496-T850 REZLFHE GASKET, TUBE LINKER 2
18 660250007-T850 WHE FLANGE, OUTPUT 1
19 660230007-T850 MEZZ FLANGE, ENDURE PRESS 1
20 660320008-T850 PN CHECK VALVE 1
21 380070034-0003 NALIER ENGINE M6X18 3
22 380070018-0004 NALIER ENGINE M8X20 4
23 380450003-0006 FaE FLAT WASHER 4
24 660300007-T850 #HAOERM FILTER 1
25 660290007-T850 HKOREM S COVER, FILTER 1
26 660180028-T850 KR4 PUMP COMP 1
27 660790002-T850 KREF HANDLE COMP.,PUMP 1
28 380340005-0005 NAES NUT,M8 2




22 23 18 24

— 29

27
13 14 15186 7 7 14 14
XE#BH4 PUMP
= I
E;: zpnjf 1? EHGAEM Description & ( Reqd. No. )
1 660330001-T800 KREER FLANGE, PUMP 1
2 380190051-T800 M AIRETMSx16 BOLT, 8x16 4
3 660790001-T800 KREF HANDLE COMP.,PUMP 1
4 380340012-T800 1HRAABZMI2 NUT,12 1
5 660190007-T800 X B PUMP COVER 1
6 660830002-T800 X EiEe m WASHER 6.5x11x2 4
7 380140003-T800 ARAEZHIERM6x20 BOLT, 6x20 4
8 660350006-T800 VB4 MACHINERY SEAL 1
9 660200013-T800 KRHE WATER PUMP IMPELLER 1
10 660210011-T800 R VOLUTE CASING 1
11 380840461-T800 BB O-RING 44x4 1
12 660310009-T800 BmE L GASKET 1
13 660220012-T800 RiE HOUSING OF PUMP 1




— 29

o A
12 d;r/%q) ﬁy»% ot
13 14 1516 7 7 14 14
XE#BH4 PUMP
= I
E;: zpnjf 1? EHGAEM Description & ( Reqd. No. )
14 380140186-T800 ANAEZHERMEx55 BOLT, 6x55 6
15 660820001-T800 BB O-RING 25x4 2
16 660240003-T800 L PLUG 2
17 380140013-T800 ARAEZHERM6x16 BOLT, 6x16 4
18 380840440-T800 BB GASKET 32x45x3 2
19 660280003-T800 BEED TIE-IN, TUBE 2
20 660270003-T800 Wk Bk LINKER , TUBE 2
21 660260004-T800 B R FLANGE , OUTPUT 1
22 660320005-T800 PN CHECK VALVE 1
23 660230006-T800 ER2L FLANGE , ENDURE PRESS 1
24 380140375-T800 ANAEZHEEM6x85 BOLT, 6x85 2
25 660300005-T800 preA | FILTER 1
26 660290005-T800 P e COVER FILTER 1
27 380960085-T800 HE A LOOP , TUBE 3
28 660250006-T800 HHR FLANGE, OUTPUT 1
29 660180015-T800 KRR PUMP COMP 1




v &7 17

3
HL2R TANK COMP.,FUEL
F5 ERHES & ( Reqd. No. )
EEHHEN Description
No. Part No. = . P LC257B21-1.2Q LC40ZB21-1.2Q
1 300770002-T800 NEREE RUBBER , SHOCK ABSORBER 4 4
2 300720037-T800 e FRAME 1 1
3 380140040-T800 A% X EIREMSx16 BOLT , M8x16 4 4
4 380370007-T800 AT EIREMS NUT , M8 4 4




S LONCIN/ES
ESEADNBKRBERAAE

Loncin motor co., Ltd.

Fat. EXHTAREX AR T YRR LR KEIIS
Add:No.99Hualong Road,Jiulongpo District,Chongging,China

Tel:86 23 8980 5678/86 23 8980 8505
Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA



	LC25ZB21-1.pdf
	LC25ZB21-2
	LC25ZB21-3
	LC25ZB21-4
	LC25ZB21-5
	LC25ZB21-6
	LC25ZB21-7
	LC25ZB21-8
	LC25ZB21-9
	LZ25ZB21-10
	LC25ZB21-11
	LC25ZB21-12
	LC25ZB21-13
	LC25ZB21-14
	LC25ZB21-15
	LC25ZB21-16
	LC25ZB21-17
	LC25ZB21-18
	LC25ZB21-19
	LC25ZB21-20
	LC25ZB21-21
	LC25ZB21-22
	LC25ZB21-23
	LC25ZB21-24
	LC25ZB21-25
	LC25ZB21-26

